
w a t e r r e s e a r c h 4 3 ( 2 0 0 9 ) 3 7 7 7 – 3 7 8 6
Avai lab le a t www.sc iencedi rec t .com

journa l homepage : www.e lsev ie r . com/ loca te /wat res
Application of nanosilver surface modification to RO
membrane and spacer for mitigating biofouling
in seawater desalination
Hui-Ling Yang, Justin Chun-Te Lin, Chihpin Huang*

Institute of Environmental Engineering, National Chiao Tung University, 1001 University Road, Hsinchu, Taiwan
a r t i c l e i n f o

Article history:

Received 4 April 2009

Received in revised form

26 May 2009

Accepted 2 June 2009

Published online 6 June 2009

Keywords:

Biofouling

Nanosilver particles

Reverse osmosis

Spacer

Surface modification
* Corresponding author. Tel.: þ886 3 5726463
E-mail addresses: tracy.hl.yang@gmail.co

0043-1354/$ – see front matter ª 2009 Elsevi
doi:10.1016/j.watres.2009.06.002
a b s t r a c t

Biofouling is one the most critical problems in seawater desalination plants and science

has not yet found effective ways to control it. Silver compounds and ions are historically

recognized for their effective antimicrobial activity. Nanosilver particles have been applied

as a biocide in many aspects of disinfection, including healthcare products and water

treatment. This study proposes an innovative biofouling control approach by surface

modification of the RO membrane and spacer with nanosilver coating. A chemical reduc-

tion method was used for directly coating nanosilver particles on the membrane sheet and

spacer. The surface-modified membrane and spacer were tested for their antifouling

performance in a cross-flow flat-sheet membrane cell, which is a part of a pilot plant in

Wukan desalination plant. The silver-coating membranes and spacers, along with an

unmodified membrane sheet, were tested in the membrane cell and compared on the basis

of their antifouling performance. Permeate flux decline and salt rejection was continuously

monitored through the testing period. Meanwhile regrowth of microbial populations on the

membrane cell was quantified by a unique microbial counting every three to four days.

The results showed that both silver-coated membrane (Ag-cM) with uncoated spacer and

silver-coated spacer (Ag-cS) with uncoated membrane perforemed better than the

unmodified membrane and spacer (Un-MS), in terms of much slower decrease in permeate

flux and TDS rejection. However, the effect of silver-coated spacer on antimicrobial activity

was more lasting. In the silver-coated spacer test, there was almost no multiplication of

cells detected on the membrane during the whole testing period. Besides, the cells

adhering to the membrane seemed to lose their activity quickly. According to the RO

performance and microbial growth morphology, the nanosilver coating technology is

valuable for use in biofouling control in seawater desalination.

ª 2009 Elsevier Ltd. All rights reserved.
1. Introduction operation and maintenance costs for cleanings and replacing.
Fouling is often regarded as an inevitable hurdle in the

membrane process as it is a major problem causing deterio-

rating membrane performance and yielding subsequent
; fax: þ886 3 5725958.
m (H.-L. Yang), jlin0623@
er Ltd. All rights reserved
Seventy percent of seawater desalination plants suffering

biofouling problems in the Middle East area (Gamal Khedr,

2000), while 58 of 70 surveyed reverse osmosis (RO) plants in

the US reported the occurrence of fouling problems (Paul, 1991).
gmail.com (J.C.-T. Lin), cphuang@mail.nctu.edu.tw (C.P. Huang).
.

mailto:tracy.hl.yang@gmail.com
mailto:jlin0623@gmail.com
mailto:cphuang@mail.nctu.edu.tw
http://www.elsevier.com/locate/watres


w a t e r r e s e a r c h 4 3 ( 2 0 0 9 ) 3 7 7 7 – 3 7 8 63778
Biological fouling (biofouling) results from assimilable organics

accumulation, biofilm formation and the regrowth of micro-

organisms on the membrane surface. Among all types of

membrane fouling, biofouling is the most complicated one and

difficult to eliminate since inorganic fouling and scaling could

be more easily predicted by monitoring feed characteristics

and prevented by chemical or physical pretreatments.

The critical issue of biofouling occurs because microbes are

able to grow with tiny amounts of nutrients (Sommariva et al.,

2007). Moreover, biofouling has more significant impacts on

decreasing the membrane flux, deteriorating the membrane

structure, and increasing salt passage. (Kramer and Tracey,

1995; Schneider et al., 2005). Current studies revealed

biofouling can arouse more problems in membrane module,

such as biofilm-enhanced osmotic pressure (Herzberg and

Elimelech, 2007), feed spacer channel pressure drop (Vrou-

wenvelder et al., 2008, 2009a) in conjunction with the well-

known transmembrane pressure drop. Even operating under

a critical flux, it did not eliminate biofouling in spiral-wound

RO systems (Vrouwenveldera et al., 2009b). Besides, the

release of extracellular polymeric substance (EPS) during

microbial growth could enhance the ability of inorganic ions

to stay on the membrane surface (Al-Ahmad et al., 2000; Yang

et al., 2008). For these reasons, the means to minimize

biofouling of membranes are always addressed as high

concerns by both engineering and fundamental aspects in RO

desalination plants.

Antifouling strategies of RO for seawater desalination are

normally carried out either by feed water pretreatment,

cleaning-in-place programs or by membrane surface modifi-

cation (Pontié et al., 2005). Physical pretreatments (such as

sand or cartridge filters, dissolved air flotation, microfiltration,

or ultrafiltration) and chemical pretreatments (such as intro-

ducing chloride, coagulants, flocculants, and antiscalants) are

able to control scaling, inorganic, and part of the organic

fouling. However, most antifouling efforts by pretreatments

are not effective in eliminating biofouling in RO desalination

plants. Chemical-free pretreatment by sole ultrafiltation

leaves refractory biofoulants remaining in the RO train (Pontié

et al., 2005; Xu et al., 2007). Applying biocides such as chlori-

nation was reported effectively to decrease the concentration

of microbes prior to cartridge filter (Dudley and Darton, 1996;

Kim et al., 2009); however, chlorine disinfection was also

shown to enhance biofouling by providing small molecular

nutrients for microbial growth in the RO unit (Saeed, 2002;

Applegate et al., 1989). Even though bacteria counts were null

in the feed water prior to the cartridge filters, it still has

a chance for biofouling to raise to a significant level on RO

membranes (Dudley and Darton, 1996). Hence, the most

immediate method is to control biofouling in situ, i.e. by

applying antifouling efforts to membrane directly. Therefore,

an innovative approach to eliminate biofouling through

surface modification applied to RO membranes and spacers by

nanosilver is discussed in this study.

Silver compounds and silver ions have long been known to

possess strong inhibitory and bactericidal effects as well as

a broad spectrum of antimicrobial activities (Cho et al., 2005;

Zhang et al., 2007; Kawashita et al., 2000; Xu et al., 2006). It is

generally believed that silver ion reacting with thiol (-SH)

groups in microbial cells play an essential role in bacterial
inactivation (Cho et al., 2005). Recently, various inorganic anti-

bacterial materials containing silver have been developed and

some of them are in commercial use (Kawashita et al., 2000). A

wide variety of products in this respect has already been

available on the market (Chen and Schluesener, 2008). In

medical applications, silver is used for treatment of wounds,

surgical instruments, and bone prostheses (Chen and

Schluesener, 2008). In daily life, consumers may have room

spays, laundry detergents, wall paints, water purificants,

water disinfectants, and pipelines containing silver (Chen and

Schluesener, 2008; Cheng et al., 2004; Zhang and Sun, 2007).

Silver nanoparticles are also incorporated into textiles for the

manufacture of clothing, underwear and socks (Lee et al.,

2007; Vigneshwaran et al., 2007; Chou et al., 2005).

Polymers containing silver nanoparticles are intensively

developed for the growing demands of different products (Son

et al., 2004; Xu et al., 2006; Li et al., 2007; Liu et al., 2001;

Clémenson et al., 2006; Chen, 2003). The majority of

membrane materials used for water treatment are polymers,

such as cellulose acetate (CA), polyamide (PA), poly-

acrylonitrile (PAN). The most often adopted method for the

manufacture of these polymers is electrospinning technology.

However, silver nanoparticles can be synthesized through

numerous techniques, such as chemical reductions, gas

condensation, laser irradiation, sonochemical deposition and

nanostructured templates (Luo et al., 2005; Lo et al., 2007; Chen

and Schluesener, 2008). Among them, chemical reduction

methods are commonly used to synthesize silver nano-

particles (Jiang et al., 2006). Typical reducing agents include

polyols (Sun and Xia, 2002), sodium tetrahydroborate (Sun

et al., 2004; Muniz-Miranda and Innocenti, 2004; Muniz-

Miranda et al., 2006), hydrazine (Zhang et al., 2007), and

formaldehyde (Chen, 2003). In addition to direct coating on

membrane surface, silver nanoparticles can be blended in

membrane fabrication process (i.e. phase inversion) to

improve biofouling resistance and virus removal properties of

polysulfone (PSf) ultrafiltration in the laboratory (Zodrow

et al., 2009). Apart from silver, titanium dioxide (TiO2) nano-

particles are also introduced to PA thin-film to synthesize

organic-inorganic hybrid RO membranes (by sol-gel process)

for the purpose of anti-biofouling (Kwak et al., 2001). In this

study, silver nanoparticles was chosen to coat directly on the

surface of the RO membrane and spacer via a chemical

reduction method. The surface-modified membrane and

spacer were tested in a cross-flow membrane cell, and their

anti-biofouling effects were performed in actual seawater

feed.
2. Materials and methods

2.1. Process of seawater RO at the desalination plant
and experimental set-up of pilot plant

In order to obtain constant seawater feed, a pilot plant was

set-up in the Wukan desalination plant at Penghu, which is

one of Taiwan’s main off-shore islands. The raw water was

taken from the nearby sea and pretreated by cross-media

sand filter and 5-mm cartridge filter. The one-stage RO system

comprises eight suits in parallel, wherein seven RO membrane



Table 1 – The reactions of nanosilver preparer with silver
nitrate solution and formaldehyde solution.

2AgNO3þ 2NH4OH / Ag2Oþ 2NH4NO3þH2O

Ag2Oþ 4NH4OH / 2Ag(NH3)2 OHþ 3H2O

Ag(NH3)2OHþNH4NO3 / (Ag(NH3)2)NO3þNH4OH

2Ag(NH3)2OHþHCHO / 2Agþ 4NH3þHCOOHþH2O

w a t e r r e s e a r c h 4 3 ( 2 0 0 9 ) 3 7 7 7 – 3 7 8 6 3779
elements fit into a pressure vessel and thirteen pressure

vessels comprise one suit. Neither antiscalants nor other

common water treatment chemicals (e.g. coagulants and

flocculants) were applied prior to the RO system. The RO

membranes used in the full-scale plant are polyamide (PA)

thin-film composite in spiral-wound modules (SW30HR-380,

DOW-FILMTEC, USA). The RO permeate was then disinfected

and used to supply the island residents with 7000 CMD potable

water.

To simulate the actual process of the full-scale desalina-

tion plant, a pilot plant was set-up as shown in Fig. 1. Influent

was drawn from cross-media sand filter unit in the full-scale

desalination plant and feed water tank storage (T1). The

seawater was pumped by P1 to pass through two in-series

5-mm cartridge filters (CF1 and CF2, 10 inches long each) and

flow into a buffer tank (T2). Then, RO feed was constantly

pumped into one commercial flat-sheet membrane filtration

unit (Sepa� CF II cross-flow test cell, GE Osmonics, USA) by

a high-pressure pump (P2), where feed flowrates were set at 2

L$min�1. The system was operated at a constant pressure

mode by a pressure release valve (V3), which was fixed at 800

psi (55.2 bar) throughout all the tests. Permeate was continu-

ously collected in a tank (T3) and instant flowrate recorded by

an electrical scale (S). Feed pressure (P) and concentrate

flowrate (F) transmitters were monitored by a computer. The

total dissolved solids (TDS) of the feed and permeate were

measured four times a day by a portable water quality

instrument (Ultrameter II�, MYRON L Co., USA).
2.2. Surface modification of RO membrane and spacer

For considering a feasible approach to mitigate membrane

biofouling on site (Wukan desalination plant), a simple

nanosilver-coating method (Chen, 2003) was applied to the RO

membranes as a surface modification approach in this study.

Silver nitrate (AgNO3), ammonia water (NH4OH), ethanol

(C2H5OH), and formaldehyde (CH2O) were starting materials to

prepare the silver particles on the membrane surface (Mallory

and Hajdu, 1990). All of the reactions are listed in Table 1.
Influent adopted from
sand-filtrated seawater
in a full-scale
desalination plant

T1 T2

P1

CF1V1

(1) Un-MS

(2) Ag-cM

(3)

* T

unmodified RO membrane
unmodified spacer

Ag coated RO membrane
unmodified spacer

CF2

Fig. 1 – Schematics of seawater desalination pilot plant and cros

tank; T2: RO feed tank; T3: permeate tank; T4: concentrate tank;

pump; P: pressure meter; F: flowrate meter; S: scale; V1, V2: ba
The major reactants include silver nitrate solution and the

reduction solution. The 0.02 M silver nitrate (Sigma-Aldrich

Co., USA) solution was prepared with adding NH4OH (Merck

Chemicals Ltd., USA) 10 vol.% to the solution. Reduction

solution, 0.4 M formaldehyde solution (J.T. Baker Inc., USA),

was prepared with 95% ethanol (Merck Chemicals Ltd.) by

adding distilled water with 1.7% in volume of the solution.

All flat-sheet RO membrane sheets were taken from

a spiral-wound membrane module (SW30-2514, FILMTEC-

DOW), which is exactly the same membrane used in the full-

scale desalination plant. The flat-sheet membrane and spacer

were separated and then cut to fit the specific area of cross-

flow cell (14� 19 cm2) for subsequent biofouling simulation

tests (microbial incubation with real seawater feed). The

membrane sheet was firstly soaked in a container filled up

with silver nitrate solution for thirty minutes in order to

facilitate silver ions adsorption on the surface. After that, the

membrane was taken out and then soaked in another

container filled with formaldehyde solution for the reduction

reaction. Gently sway the container in a horizontal direction

for forty minutes, which is the optimum reaction time based

on our preliminary tests from twenty to sixty minutes. Details

of the optimum reaction condition can be seen in our

Supplemental information. Then the silver-coated membrane

(Ag-cM) was taken out and washed with distilled water in

order to remove any remaining reagents and non-strong

adsorbed particles. The spacer, which was separated from the

same spiral-wound module, received the same procedure to

coat it with silver (Ag-cS). The coating of silver particles on the

membrane and spacer were verified with field emission gun

scanning electron microscopy (FESEM, JEOL, JSM-6330F).
RO

T3
T4

S

P2

V2

V3

F

P

Crossflow  filtration unit

 Ag-cS

hick lines represent Ag coated membrane or spacer

unmodified RO membrane
Ag coated spacer

s-flow RO membrane cell for biofouling test (T1: feed water

CF1, CF2: 5 mm cartridge filter; P1: pump; P2: high-pressure

ll valve; V3: Pressure release valve).



w a t e r r e s e a r c h 4 3 ( 2 0 0 9 ) 3 7 7 7 – 3 7 8 63780
2.3. Microbial count for accessing biofouling

For long-term observation of microbial growth and to express

their dynamic activity (e.g. microbial adherence and multi-

plication), a persistent labeling dye, namely PKH-26 (Red

Fluorescent Cell Linker Mini kit, Sigma-Alorich) was selected